
X-Air S - Parts Price List
Part Number Part Name Price

AX06070 Trailing edge pin M6 Bolt (but and drill) $1.14

101058 Plate, Exhaust $6.44

101070 Bush, exhaust support $4.59

101074 Exhaust pipe support assembly $25.87

101088 Exhaust support (M.S) $6.16

101124 Plate, leading edge $9.72

101127 Plate, engine supporting $24.83

101145-L Bracket, front tube $12.68

101145-R Bracket, front tube $12.68

101181 Engine foundation bush $6.42

10119A Bracket, mini hinge (set) $9.31

10123 Plate, assembly $2.40

101302 Rubber foundations, exhaust $2.24

102042 Relay tube $4.57

102094 Spacer, TE Plates $7.07

102102 Bracket, rear roll bar $12.11

102103 Bracket, trailing edge $14.94

102125 Plate, trailing edge $7.92

102126-L Plate, fin-to-fuselage (pair) $48.87

102126-R Plate, fin-to-fuselage (pair) $48.87

102130 Plate, rear roll bar $8.40

102135 Plate, elevator relay, front $3.79

102167 Bracket, stabilizer front $11.31

103100 Bracket 1, compression bar $12.70

103111 Tang 8, wing strut $10.42

104101 Bracket 2, compression bar $17.29

104112 Tang 6, wing strut $10.42

104113 Tang, counter strut top $10.44

104128 Plate, tip $4.72

104129 Hinge square, aileron $6.37

104171 Bush, Aileron hinge $2.96

107086 Bracket 2, trim cable $5.05

108155 Bush A, fork support $27.46

108156 Bush B, Fork Support $18.11

109157 Bush C, Fork Support $21.24

111005 Axle, main $106.79

111111-L Tang 8, wing strut $10.42

111111-R Tang 8, wing strut $10.42

111112-L Tang 6, wing strut $10.42

111112-R Tang 6, wing strut $10.42

111141 Main axle center piece $42.70

111142C-L Cockpit threshold assembly $83.33

111142C-R Cockpit threshold assembly $83.33

111237 Belt, safety $129.42

112104 Bracket "U" $8.90

113133 Tang, Airfoil tension leg $10.05

113138 Tension leg $26.66

113146A Washers for wheel $2.92

113165 Fitting, leg Std $10.18

114166 Fitting, compression leg $9.85

venkat
Text Box
Warning:

venkat
Text Box
These prices are outdated and will soon be replaced with current
price lists. Please get a currently valid quote before ordering.



116162 Fitting, jury strut (round) $11.07

119106 Bracket, stabiliser rear & frt $8.70

120178 Batten tip $0.40

120179 Batten end $0.44

120290 Batten nipple 19 $3.98

121162 Fitting, jury strut (round) $11.07

122170 Hinge main, aileron $27.18

122174 Plug, Aileron L.E. $12.20

124220 Cable, tank support $36.57

124255 Fuel tank cap $1.31

125242 Toggle switch long reach $4.57

125243 Toggle switch, single $4.57

127153 Divider box $20.96

127224 Cable, Choke assembly $51.74

129259 Bearing, front wheel 6201 Z $3.22

129270 Wheel, front $61.92

130261 Tyre 350 x 8 $36.85

130300 Bearing 6004 ZZ, rear wheel $4.35

131231 Sail, Elevator  (Dacron) $77.20

131231 UL Sail, Elevator  (Ultralam) $84.70

132029 Rudder leading edge $32.07

132121-L Plate, rudder control $8.61

132121-R Plate, rudder control $8.61

132228 Sail, Rudder (Dacron) $139.22

132228 UL Sail, Rudder (Ultralam) $153.66

133238 Harness, shoulder $17.59

139003K1 Front roll bar $33.42

139003K2 Front roll bar $33.42

139159 Plug, front roll bar $6.05

140004 Rear Roll bar $31.81

142006 Floor Tube $47.22

144025 Top fin leading edge $38.44

144163 Bush, threaded 25/6 $8.00

145026 Sub fin leading edge $21.81

149189 Cockpit pod $431.27

150055 Floor Board $134.61

151188 Seat bucket $143.07

152154 Bracket, Stabiliser strut $15.24

155190 Dash board top $46.96

156191 Dash board front $46.96

158091 Fork connecting rod (L & R) $37.68

158107 Pedals RHS, rudder $89.85

158108 Pedals LHS, rudder $89.85

158109 Pedals, brake $6.42

158187 Compression leg holder $32.81

159024 Stick handle $15.55

159148 Stick Assembly $170.66

161162 Fitting, jury strut (round) $11.07

199001 Spat, rear wheel $75.33

199002 MS spat fitting $3.90

199003 Aluminium Wheel spat spacer $5.46

100001 Aicraft cover $578.03



101000 Keel front $202.57

101149 Engine Frame Assembly (582) $146.33

101181 Engine rubber foundations $3.33

102000 Keel $70.72

103012 Leading edge $226.81

104013 Trailing edge $193.20

104214 Cable A, wing $53.16

104215 Cable B, wing $51.29

105 Wing strut, front (airfoil) $112.81

105054-L Wing strut air foil (rear) $120.46

105054-R Wing strut (rear) $120.46

105132 Tang, Jury Strut Bottom $4.16

105161 Fitting, wing strut (AF) $14.70

106018 Wing strut, rear (airfoil) $108.11

106054-L Wing strut (front) $120.46

106054-R Wing strut (front) $120.46

108002 Nose wheel tube $72.03

108144 Fork support, fixed part $59.18

109134 Fork support, mobile part $10.11

110084 Fork swivel arm $15.31

110143 Fork $115.79

110197 front wheels spacer set $5.20

110260 Front wheel axle assy KH $14.85

110263 Shocks, front (KH) $37.42

111 Main axle $398.44

111A Main axle (left) $111.64

111C Main axle (Right) $111.64

112009 Back seat tube $16.42

113043 Tension leg $20.33

113152 Main wheel shaft assembly $63.66

113L Main Gear leg (left) $117.61

113R Main Gear leg (right) $117.61

114043 Compression leg $16.42

114L Main Gear tube (left) $37.74

114R Main Gear tube (right) $37.74

115019 Jury strut, front & centre $54.92

116020 Jury strut, rear $54.92

117010 Trim handle $3.61

117011 Bush, trim pulley $2.61

117047 Elevator tube front part $12.57

117082 Bush, trim handle $2.29

117087 Bracket 3, trim cable $5.05

118048 Elevator tube rear part $10.42

118150 Control fork, Elevator $9.53

118158 Fitting, elevator fork $7.20

119027 Fin trailing edge $34.22

119110 Tang, stabilizer strut $6.70

121041 Stabiliser strut $36.11

122 Aileron assembly (non covered) $207.66

122021 Aileron extension tube $94.35

122061 Aileron control lever $3.98

122232 Sail, Aileron  (Dacron) $54.18



122232 UL Sail, Aileron  (Ultralam) $64.70

123200 Fuselage ribs, bottom(Pair) $30.14

123202 Fuselage ribs, cross(cross) $26.94

123201 Fuselage ribs, sides(Pair) $36.90

123206 (1-6) FF fittings type 1 to 6 $3.42

124056 Fuel Tank (RHS) $423.92

124057 Fuel Tank (LH) $413.68

125000 Rotax 582 electrical wiring harness $128.98

125001 Jabiru electrical wiring harness $143.64

152230-L Left Sail, Stabilizer (Dacron) $60.59

152230-L UL Left Sail, Stabilizer (Ultralam) $72.61

152230-R Right Sail, Stabilizer (Dacron) $60.59

152230-R UL Right Sail, Stabilizer (Ultralam) $72.61

131039 Elevator Leading edge $28.44

131040 Elevator trailing edge $33.24

131122 Plate, elevator control $5.35

132 Rudder Assembly $385.72

132030 Rudder trailing edge $71.66

132031 Rudder Compression bar $21.42

134217 Cable, Rudder $40.42

134218 Cable, aileron $84.48

134219 Cable, aileron return B $73.77

134226 Friction free aileron cable (cabin) $81.98

136 Complete sails (Dacron) $2,304.03

136 UL Complete sails (Ultralam) $2,627.37

136234 Sail, rear panel with boot (Ultralam) $102.74

136227-D lower roor sail (Dacron) $127.18

136227-D UL lower roor sail (Ultralam) $133.44

136227-L Main sail, left (Dacron) $898.83

136227-L UL Main sail, left (Ultralam) $989.00

136227-R Main sail, right (Dacron) $898.83

136227-R UL Main sail, right (Ultralam) $989.00

136227-U Upper root sail (Dacron) $127.18

136227-U UL Upper root sail Ultralam) $133.44

136229 Sail, Fin (Dacron) $112.55

136229 UL Sail, Fin (Ultralam) $123.98

136233 Sail, fuselage (Dacron) $443.11

136233 UL Sail, fuselage (Ultralam) $479.77

137016 Tip tube $33.24

138001 Engine supporting tube $59.64

141008 Tail supporting tube $58.48

143007 Underseat front tube $21.11

148264 Shocks, rear $85.81

152035 Stabiliser Leading edge $30.05

152036 Stabiliser Trailing edge $62.53

152037 Stabiliser Base tube $33.44

152038 Stabiliser compression bar $24.98

153195 Wind screen full $268.14

155001 jabiru air ducts $323.81

156001 X-Air overhaul, structure only $1,672.24

156002 X-Air overhaul, structure only (labour) $2,505.61

156003 X-Air overhaul, sail change only $690.55



157001 Rotax 582, radiator seperator rod $5.70

159054 Control stick $26.09

161400 Jury strut, front & centre $54.92

197001 Door (L & R) pair $160.74

199000 total Nuts and bolts set $929.42

355252 Spacers, wheel (set) $6.48

CO2325 Saddle 25/28 $0.44

CO5064 Saddle 60/64 $1.18

EC04 Nuts, plain, M4 $0.24

EC04F Nuts, Nyloc, M4 $0.18

EC05 Nuts, plain, M5 $0.09

EC06 Nuts, plain, M6 $0.11

EC06F Nuts, nyloc, M6 $0.18

EC08 Nuts, plain, M8 $0.11

EC08F Nuts, Nyloc, M8 $0.22

EC10F Nuts, Nyloc, M10 $0.55

PN80 Pulley wire rope dia 80 $2.44

RM04 Washer, M4 $0.03

RM06 Washer, M6 $0.07

RM08 Washer, M8 $0.05

RM10 Washer, M10 $0.07

RN10 Washer, Fibre, M10 $0.27

RR06 Washer, spring, M6 $0.05

VC08010 Bolt M8 10 cap, f.thread $0.85

VC08150 Bolt M8 150 cap $5.83

VH04012 Bolt M4 12, full thread $0.33

VH04025 Bolt M4 25 full thread $0.46

VH04030 Bolt M4 30 full thread $0.31

VH04035 Bolt M4 35 $0.40

VH04050 Bolt M4 50 $0.40

VH06025 Bolt M6 25 full thread $0.35

VH06030 Bolt M6 30 full thread $0.40

VH06035 Bolt M6 35 $0.83

VH06040 Bolt M6 40 $0.44

VH06045 Bolt M6 45 $0.46

VH06050 Bolt M6 50 $0.46

VH06055 Bolt M6 55 $0.50

VH06060 Bolt M6 60 $0.53

VH06065 Bolt M6 65 $0.44

VH06075 Bolt M6 75 $0.46

VH06080 Bolt M6 80 $0.46

VH06085 Bolt M6 85 $0.79

VH06090 Bolt M6 90 $0.92

VH06095 Bolt M6 95 (avl&incl in 100) $0.98

VH06100 Bolt M6 100 $1.05

VH08040 Bolt M8 40 $1.16

VH08050 Bolt M8 50 $0.57

VH08055 Bolt M8 55 $0.92

VH08060 Bolt M8 60 $0.57

VH08070 Bolt M8 70 $0.64

VH08075 Bolt M8 75 $0.83

VH08080 Bolt M8 80 $0.61



VH08085 Bolt M8 85 $0.77

VH08095 Bolt M8 95 $0.90

VH08100 Bolt M8 100 $1.31

VH08110 Bolt M8 110 $2.27

VH08140 Bolt M8 140 $5.77

VH10060 Bolt M10 60 $1.18




